PARTS LIST

Always order Twose genuine spares for your machine. They are correctly designed to give the best
operational results.

When ordering spare parts, please specify:-
Type and Serial Number of machine
Part number, description and quantity of spares
required.

Always make sure that you have ordered a sufficient quantity to complete the job.

Always make sure that you have ordered the correct parts. In some instances (eg Hydraulic Rams)
parts or assemblies are, in the course of time, modified due to introduction of new materials, or
improved design.

Always state by what means you wish the goods to be sent. In the absence of specific instructions
consignments will be sent by post or railways goods service, if it is not possible to deliver by our
own transport.

Always State the number of our Invoice or Sales Slip, and the reason for return should it become
necessary to return any items for exchange or credit.

WARRANTY AND SPARE PARTS

all enquiries regarding these machines and orders for spare parts must be addressed to:-

TWOSE OF TIVERTON LIMITED
BLUNDELLS ROAD
TIVERTON
DEVON
EX16 4JT

TELEPHONE (01884) 253691
FAX (01884) 255189

7736/s1/09/99 51



)

7736/s1/09/99



TANK - ROCKER - PINS ETC

ITEM PART NO. DESCRIPTION

1 184.505 Tank Assembly

2 7804 Oil Level Gauge

3 184.511 Pin 40 Dia BDMS x 260

4 184.293 Pin 12 Dia BDMS x 152

5 184.510 Stand leg

6 184/438 Main Pivot Pin

7 2917 Setscrew M10 x 25

8 4421 Stiffnut M10 Nyloc

9 184.098 Washer (Special)

10 184.089 Setscrew (Special) M24 x 40 (Tapped)
11 4398 Bolt M12 x 240 (8.8)

12 184.609 Pin Ram Lower'

13 184.403 Washer 'Special' M12 (60 O.D)
14 184.064 Washer 'Special' M12

15 3082 Stiffnout M12 Nyloc

16 184.610 Pin 'Ram Upper' (460, 520)
17 184.238 Pin (20d Ram Anchor)

18 3136 Bolt M10 x 60 (8.8)

19 184.422 Rocker Assembly

20 7488 Bush 4540 M

21 2923 Grease Nipple (M10)

22 184.065 Pin - First Boom

23 2435 Clip for stand leg

24 184.398 Filter & Tap Mounting Plate
25 3717 Strainer-Suction 1 1/2" BSP UC-SE-1324
26 2917 Setscrew M10 x 25

27 2728 Washer M10 Spring

28 1840402 Gasket

29 2710 Setscrew M10 x 30 (8.8)

30 3229 Bolt M12 x 150 (8.8)

31 7619 Tap (1% BSP)

32 7999 Hose Tail (1%“ BSP)

7736/s1/09/99 53

U R T T e T e T e S = S T SNSRI R (O T (G I (S T O I e i T e e e e



7736/s1/09/99




SUB FRAME AND STABILIZERS

ITEM PART NO. DESCRIPTION QTY
1 184.506 Sub Frame 1
2 6257G Bush 4040m Bronze/steel 8
3 184.538 Pin 3
4 3191 Setscrew M8 X 75 (8.8) 2
5 2584 Pin (Linkage) 1" 2
6 0832 Spring pin assy. 7/16" Linch pin 10
7 7482 Pins (Linkage 1-1/8") 2
8 184.308 Spacer I.D (Lower Linkage) 2 (Not
1)
9 7753 Plug 1/2" B.S.P. Magnetic 1
10 0909 Seal 1.2" B.S.P 1
11 2923 Grease Nipple (M10) 6
12 3182 Stiffnut M8 Nyloc 2
13 7851 Bung 40 Dia 1
14 7872 Thrust Washer WC400K 1
15 2705 Bolt M20 x 75 (8.8) 4 *
16 2892 Setscrew M16 x 40 4
6} 2730 Washer M16 Spring 4
18 184.436 - Washer M16 Special 2
19 184.430 Anchor Bracket - Stabiliser 4
20 184.671 Inner Slide - Stabiliser 2
21 184.672 Box - Stabiliser 2
22 184.437 Pin - Stabilisers 2
23 184.435A Top Link Coupler (Standard) 1
or 184.435B Top Link Coupler (Narrow) 1
24 3904 Setscrew M20 x 45 (8.8) 2%
25 7758 Top Link Assembly (Cat.2) 1
26 6385 P.T.O Guard 1
27 2950 Setscrew M12 x 30 (8.8) 4
28 2716 Washer M12 Form 'A' 2
29 0460 Screw St No 6 x 3/8" Type 'U' 4
30 6900 Plate (Serial No.) 1
31 185.096 Washer - Special 2
32 184.295 Plate - Stand - Tank End 1
33 7752 Filter Return - Cable Control M/C 1
7752.1 Element 25 Micron (Cable Control M/C) 1
34 3192 Washer M12 form ‘C’ 2
35 2729 Washer M12 Spring 4

7736/s1/09/99 55






SUB FRAME AND STABILIZERS CONTINUED

ITEM PART NO. DESCRIPTION

33(0OR) 7761 Filter Return - Elec. Control machine
7761.1 Element 10 Micron Elec. Control machine

34 3110 Setscrew M8 x 30 (8.8)

35 3001 Washer M8 Spring

36 3111 Washer M8 Flat (Form A)

37 6334 Filter Breather

38 3732 Stiffnut M20 (Nyloc)

39 6541 Washer M39 f/back form E

40 7920 Spring Pin M8 x 60

*¥ 7714 - Transfer "/1 "

w*E 410184 Transfer "<<<<KKLKLS>>>>>>

b 410185 Transfer "TWOSE" (Lg Black)

wE 410186 Transfer "twose" (Sm Black)

wk 410201 Transfer "Grease Gun"

* 1840209 Transfer "Close Boom..."

ek 1840280 Transfer "Cut Down ..."

e 1850151 Transfer "Ensure Blades.. Free.."

ik 1850152 Transfer "Warning Danger Area"

¥ 1850153 Transfer "Stop..if..any person..5m"

7736/s1/09/99 57

AN LB = DDA D=



s
G

S %/ o ey

o . o _ ¢
;%\;&65 . L e—1Z

7736/51/09/99 , -




RETURN FILTER AND CONNECTIONS

ITEM PART NO.

Fully Independent Hydraulics -

For Cable Machines -

1 7752
7752.1

For Electric Machines -

1 7761
7761.1

2 3155

3 5241

4 3110

5 3001

6 3111

DESCRIPTION

Filter Return
Element 25 micron

Filter Return

Element 10 micron

Seal 1 1/4" Dowty Bonded
Adaptor 1 bspx 1 1/4" -
Setscrew M8 * 30 (8.8)
Washer M8 Spring
Washer M8 Form A

Tractor Independent Hydraulics -

1 7752
7752.1
2 3155
3 071.418
4 3154
5 7541
6 0934
7 1934
8 0935
9 1836
10 3342
11 3110
12 3001
13 3111
14 7830

7736/s1/09/99

Filter Return

Element 25 micron

Seal 1 1/4" Dowty Bonded
Banjo Bolt 1 1/4" BSP
Valve Relief/Anti-Cav
Relief Cart. 200 Bar

Seal 3/4" Dowty Bonded
Seal 1" Dowty Bonded
Adaptor 3/4 BSP

Adaptor 3/4 BSP x 1
Adaptor 3/4 BSP m/f 91
Setscrew M8 * 30 (8.8)
Washer M8 Spring
Washer M8 Form A
Adaptor 3/4” BSP F/F loose

59

b E R I

— P BN DN W ks W e N ke e e N



(=)
(=)
o
3
2
=
O
o
ot~
o~



ITEM

0NN A WDNO QO =
: o B

7736/s1/09/99

PART NO.

184.603A
184.602
184.601
7488
184.604
3262
3182
410184
410186
1840209

FIRST BOOM

DESCRIPTION

First Boom 580
First Boom 520
First Boom 460
Bush 4540M

- Pin (for 2nd ram)

Bolt M8 x 60 (8.8)

Stiffnut M8 Nyloc

Transfer “(<<<<<<<<)”
Transfer “Twose” (sm. black)
Transfer “Close Boom....”

61

NN = B e e



N
[*2)
=~
S
=
wa
~
O
o
i
.~



ITEM PART NO.

1 184.552
or 184.560
or 184.559
2 184.555
3 3191

4 3182

5 184.065
6 2923

7 2710

8 4421

9 184.098
10 184.089
11 184.495
12 2942

13 4421

14 2923

15 410184

16 410186

17 410201

7736/s1/09/99

SECOND BOOM

DESCRIPTION

Second Boom 580
Second Boom 520
Second Boom 460

Pin 45 Dia EN8 x 325
Setscrew M8 x 75 (8.8)
Stiffnut M8 Nyloc
Pin-First Boom

G Nipple M10x 1.5
Setscrew M10 x 30 (8.8)
Stiffnut M10 Nyloc
Washer 25 ID

Setscrew M24 x 40 (Tapped) -

Clamp Strip

Bolt M10 x 55 (8.8)

Stiffnut M10 Nyloc

G Nipple M10x 1.5

Transfer “<<<<<<<
Transfer “Twose” (sm. black)
Transfer “Grease-gun”

63

NN D) = bt et et e et el b e e e e el el e et



S 7736/s1/09/99



ITEM PART NO.
1 184.553
or 184.562
or 184.561
2 7488

3 184.554
or 184.563
or 184.563
4 3731

or 3731

5 3001

or 3001

6 3111

or 3111

7 2644

8 2944

7736/s1/09/99

TIE ARM

DESCRIPTION

Tie Arm - 580

Tie Arm - 520

Tie Arm - 460

Bush 4540M

Pipe guard - 580

Pipe guard - 520

Pipe guard - 460

Setscrew M8 x 16 (8.8)
Setscrew M8 x 16 (8.8)
Washer M8 Spring
Washer M8 Spring

Washer M8 (Form ‘A’)
Washer M8 (Form ‘A’)
Grease Nipple 90°, M10x 1.5
Grease Nipple 90°, M10x 1.5

for 184.563
for 184.554
for 184.563
for 184.554
for 184.563
for 184.554

= 00 O\ 00 O\ 00 O\ = b= = N e e e



66"

7736/61/09/99



ITEM PART NO.

1 184.359 A/L
OR 184.359 A/R
OR 184.359 B/L
OR 184.359 B/R
2 7488

3

4

5

6 184.358

7 4776

8 184.065

9 6956

10 2710

11 4421

12 184.064

13 184.089

14 184.357L
OR 184.357R
15 184.298

16 7755

17 410184

18 410185

19 410186

20 410201

* 1840283

21 6981

22 184.360

* 2892

= 3747

23 3082
7736/s1/09/99

FORWARD BOOM

DESCRIPTION

Outer Boom (L/H) 520 Machine
Outer Boom (R/H) 520 Machine
Outer Boom (I/H) 460 Machine
Outer Boom (R/H) 460 Machine
Bush

Pin

Stiffnut M6 Nyloc

Pivot Pin

Grease Nipple M 10

Setscrew M10 x 30

Stiffnut M10 (nyloc)

Washer v
Setscrew M24 x 40 Special
Forward Boom L/H Machine
Forward Boom R/H Machine
Pin

Bolt M12 x 200 (8.8)
Transfer (Chevron)

Transfer (Twose) large
Transfer (Twose) Small
Transfer (Grease)

* Breakback Cylinder

Bolt M6 x 50 (8.8)

Tie Arm (Galleried head only)

Setscrew M16 x 40 (8.8) (For Tie Arm)
Nut M16 Nyloc (For Tie Arm)

Nut M12 Nyloc

67

N = e e

RN = RN e W N W = == N W NN



7736/s1/09/99 ' _ 68



SIMPLE FORWARD BOOM

ITEM PART NO.

1 184.412A/B/CL/R
2

3

4 410185
5 410134
6 410192
7 184.065
3 2023

9 2698
10 3182

11 410201
12 184.555
13 184.098
14 3191

15 184.089
16 4421

17 2923

DESCRIPTION

Main Boom

Transfer

Transfer

Transfer

Pin, 'First Boom'
Grease Nipple (M10)
Bolt M10 x 40 (8.8)
Stiffnut M8 Nyloc
Transfer "Grease Gun"
Pin 45 Dia EN8 x 325

- Washer (60 O.D x 6)

Setscrew M8 x 75 (8.8)
Setscrew M24 x 40 (Tapped)
M10 Nyloc S/Nut

- Grease Nipple M10

NOTE:- Main Boom (Item 1) 184.412 -
available as follows:-

184.412 A/L
184.412 A/R
184.412 B/L
184.412 B/R
184.412 C/L

7736/s1/09/99

= 520 H.T size and LH (English)
= 520 H.T size and RH (French)
=460 H.T size and LH (English)
=460 H.T size and RH (French)
=580 H.T size and LH (English)

69

Fed e ped el el feed el peed feed fed pmed e el el



. i%@g@ |

x
o
S~
3
—
wl
Mo
o)
N
~
o~




HEAD PIVOT AND LINKAGE ASSEMBLY

ITEM PART NO.

1 184.494 AL
or 184.494 AR
2 6935

3 184-488-
4 2730

5 2892

6 185-096-
7 184.353

8 184.485

9 184.600A
or 184.600B
10 5693

11 3082

12 184.492B
13 3182

14 3548

15 184.491
16 7854

17 2923

18 184.486
19 184 492A
20 5178

21 184.483
22 2698

23 4421

24 1840493
25 8039

26 6948

27 184.492C

7736/s1/09/99

DESCRIPTION

Bracket Head Short LH Machine
Bracket Head Short RH Machine

Bush

Washer M16 Special
Washer M16 Spring
Setscrew M16 * 40 (8.8)
Washer M 16 Special
Thrust Washer

Bracket Head Angle

Pin head pivot

Pin head pivot long
Setscrew M12 * 45 (8.8)
Stiffnut M12 Nyloc

Pin

Stiffnut M8 Nyloc

Bolt M8 * 50 (8.8)
Banana link Assy

Bush Nylon

Grease Nipple M10x 1.5
Banana Double

Pin assembly

Bush Nylon

Pin Anchor for Banana
Bolt M10 * 40 (8.8)
Stiffnut M10 Nyloc

Ram Head Angle

Bush 2520M

Adaptor 1/4 bsp M-FLN 91
Pin

71

— RO A R o R R 00 B m N R e e b e RO s RO R N e e



: = o
T736/SU09/Pgy '




HEAD ASSEMBILY
1.2M AND 1.52M

ITEM PART NO. DESCRIPTION OTY
1 184.615A Head 1.2m Weld Assy 1
or 184.615B Head 1.52m Weld Assy 1
2 184.622R Bracket Roller RH 1
3 184.622L Bracket Roller LH 1
4 184.621A Roller Assy 1.2m 1
or 184.621B Roller Assy 1.52m 1
5 2711 Setscrew M12 x 20 (8.8) 2
6 2729 Washer M12 Spring 2
7 174.006 Washer M12 Special 2
8 8029 Bearing 2
9 184.589 Spacer .
10 - 7898 Bearing 2
11 184.588 Shaft Stub Roller 2
12 8030 Circlip 2
13 1840591 ‘ Cotter Pin Special %" 2
14 3182 Stiffnut M8 Nyloc 2
15 3111 '~ Washer M8 Form A 2
16 3747 Stiffout M16 Nyloc 4
17 2901 Setscrew M16 x 35 (8.8) 4
18 184.587 Spacer 30id 2
19 3082 Stiffnut M12 Nyloc 14
20 2733 Bolt M12 x 40 (8.8) 8
21 0935 Adapter 3/4 BSP 2
22 0934 Seal 3/4” 2
23 8027 Motor Gear Type for H/T 1
24 4421 Stiffnut M10 Nyloc 2
25 184.625 Motor plate assembly 1
26 2799 Fullnut M10 2
27 8172 Setscrew M10 x 80 (8.8) 1
28 2986 Bolt M12 X 80 (8.8) 6
29 2729 Washer M12 Spring 11
30 3111 Washer M8 Form ‘A’ for 1.2m Head 32
or 3111 Washer M8 Form ‘A’ for 1.52m Head 40
31 184.463 Motor Fixing Ring 1

7736/s1/09/99 73






ITEM PART NO.
32 184.445
33 7692

34 184.623
35 7491

36 0872

37 2711

38 2950

39 184.461
40 184.464
41 7840

42 7790

43 184.448
44 2923

45 184.446
46 184.636
47 184.489
48 3001

49 2793

50 7855

51 184.618A
or 184.618B
or 184.619A
or 184.619B
or 184.620
52 184.616A
or 184.616B
53 3182

or 3182

54 2987

or 2987

55 184.617A
or 184.617B
56 1840476F
or 1840581

7736/s1/09/99

HEAD ASSEMBLY
(1.2M AND 1.52M)
CONTINUED

DESCRIPTION

Pulley Motor 242 PCD

Belt Vee

Drive Plate

Bolt 3/8” UNF x 1”7

Washer Imp 3/8 Spring

Setscrew M12 x 20 (8.8)

Setscrew M12 x 30 (8.8)

Washer M12 Special

Spacer for Bearing

Bearing

Oil Seal

Bearing Housing

G/Nipple M10x 1.5

Pulley Rotor 200 PCD

Grass Ring

Dowel Pin

Washer M8 Spring -

Setscrew M8 x 20 (8.8)

Setscrew M12 x 35 FINE

Rotor 1.2m Balanced - No flails, shackle type
Rotor 1.52m Balanced - No flails, shackle type
Rotor 1.2m Balanced - No flails, standard flails
Rotor 1.52m Balanced - No flails, standard flails
Rotor 1.2m Rollicoupe Type

Nose Weld Assy 1.2m

Nose Weld Assy 1.52m

Stiffnut M8 (for 1.2m head) .

Stiffnut M8 for (1.52m head)

Setscrew M8 x 25 (8.8) (for 1.2m Head)
Setscrew M8 x 25 (8.8) (for 1.52m Head)
Clamp Strip for 1.2m Head

Clamp Strip for 1.52m Head

Curtain for 1.2m Head

Curtain for 1.52m Head

i e I e T e I e S S B B R e e T S e e I R e R e R SN o G e R Ll | & IS

— N
A O O

NN DN DN
o






ITEM

37
58
59
60
61
62
63
64
65
66
67
68
69
70

7736/s1/09/99

PART NO.

192.046
192.026
7941
192.024
192.025
6985
2731
2878
3747
2867
6956
2950
3192
2962

HEAD ASSEMBLY
(1.2M AND 1.52M)
CONTINUED

DESCRIPTION

Spacer for bearing

Shield for Bearing

Bearing

Housing for bearing

Cap for Bearing
Setscrew-Socket M6 x 45 Cap
Washer Spring M6

Bolt M16 x 55 (8.8)

Washer M16 Form ‘A’
Stiffout M16
Grease Nipple M6

. Setscrew M12 x 30 (8.8)

Washer M12 Form ‘C’
Setscrew M12 x 35

77

N o= W= N DN AR D = e =



PARTS LIST FOR DS HEAD

Below are shown 3 types of rotor, along with the flail options available to fit each. Part numbers
are given for rotors complete with flails and end bearings and also for the flails, spacers, nuts and
bolts individually.

Note - though it is possible to supply rotors balanced without flails we do not recommend this.

184.618 Type Rotor -

Back-to-back flails on shackles -
184.618A(U) Rotor 1.2mc/wFlailsandendbrg 1
184.618B(W) Rotor 1.52m c/w Flails and end brg 1
192.053 Spacer 12.5id 30 36
1920071 Flail for shackle 60 72

' 8095 - Stiffnut M12 Nyloc Fine 30 36

1920069 Bolt M12 x 87 (10.9) 30 36
1920052 Shackle 30 36

Boot flails on shackles -

184.618A(V) Rotor 1.2m ¢/w Flails and end brg 1

184.618B(X) Reotor 1.52m c/w Flails and end brg 1
192.053 Spacer 12.5id 30 36

1840605 Flail for shackle 30 36
8095 Stiffnut M12 Nyloc Fine 30 36
1920069 = BoltMI12x87(109) ~ 30 36
1920052 Shackle 30 36

Both the above flail options can be fitted to the same rotor. This rotor is distinguishable from

others in that the distance between lugs (inside to inside) is 53mm and the holes are for an M12
bolt.

184.619 e Rotor -

Lump flails -
184.619A(C) Rotor 1.2mc/wFlailsand end brg 1
184.619B(J) Rotor 1.52m c/w Flails and end brg 1
184.106 Spacer 16.5id 24 30
1840093C  Flail Heavy Duty 24 30

. 7942 Stiffut M16 Nyloc Fine 24 30

7943 Bolt M16 x 80 (10.9) 24 30

Heavy Duty Grass Flails -
184.619A(D) Rotor 1.2m ¢/w Flails and end brg 1
184.619B(K) Rotor 1.52m c/w Flails and end brg 1
184.106 Spacer 16.5id 24 30
1840330 Flail Heavy Duty Grass 24 30
7942 Stiffnut M16 Nyloc Fine 24 30
7943 Bolt M16 x 80 (10.9) 24 30

7736/sb/0800 78



PARTS LIST FOR DS HEAD
CONTINUED

Rigid Back-to-Back Flails -
184.619A(A) Rotor 1.2mc/w Flailsandendbrg 1
184.619B(H) Rotor 1.52m c/w Flails and end brg 1
184.500 Spacer 16.5id 48 60
1840497 Flail back to back 48 60
7942 Stiffnut M16 Nyloc Fine 24 30
7943 Bolt M16 x 80 (10.9) 24 30

All the above 3 flail options can be fitted to the same rotor. This rotor is distinguishable from
others in that the distance between lugs (inside to inside) is 40mm and the holes are for an M16
bolt.

184.620 Type Rotor -

Rollicoupe flails

184.620(G)  Rotor 1.2m c/w Flails and end brg 1

184.571  Spacer 16.5id 20
1840572 Flail Rollicoupe 20
3747 Stiffnut M16 Nyloc 20
8092U Bolt M16x 110 (10.9) 20

This is a highly specialised rotor which accepts only the type of flail listed. The rotor’s appearance
is totally different from that indicated on pages 72, 74 and 76 as the structure resembles a large
cylinder into which the flails can retract.

(For balanced ‘bare’ rotors the part numbers are as the “flailed-up’ rotor but with ‘B’ replacing the
letter in the brackets. Example: balanced bare 1.2m rotor suitable for HD, HDG and rigid back-to-
back flails = 184.619A(B).)

7736/s1/09/99 79



80

7736/s1/09/99




ITEM PART NO.

e

1840507
1840507.1
7305

1181

7484 R2000

*

2SN

NOTE:-

NOTE:-

1823
7710
184.512

00 3 W

9 6257N
10 2726

11 7756

12 7814

* 004.393

NOTE-:-

7736/s1/09/99

BREAKBACK RAM

DESCRIPTION

Ram Breakback

Seal Set

Adaptor 1/4 BSP M-FLN

Seal 1/4" Dowty Bonded

Relief Block @ 2000 PSI

(Relief block situated on Breakback cylinder -
on electric machines only)

Relief Block situated on Breakback
ram on electric machines only

For Forward Boom Machines this block is
set to 3200 PSI (221 Bar) - Part No is
then 7484 R3200

Adaptor 1/4 BSP

Spring - Die Blue

Pin Pivot Breakback

51x95HFSx 74

Bush 4040m

Locknut M20

Setscrew M20 * 130 (8.8)

174" BSP Pressure Test Point Fitting
1/4" Hose x 280 90 x 90 x 900

(5 to Ram Anchor End)

System Pressure at 7814 = (2000 PSI) (136 Bar)

81

N

fa—

—

= NN e



T736/51/09/99



ITEM

N % % %

7736/s1/09/99

PART NO.

1880063

1880063.1
1880063.2
1880063.3
2923

PRIMARY RAM

DESCRIPTION

Ram complete (Primary Ram)

Seal Set Complete
Rod Complete

Gland Nut

Grease Nipple (M10)

83

DO et



7736/51/09/99




ITEM

W N % % %

ITEM

W N % % *

PART NO.

1840229

1840228.1
1840229.1
1840228.3
5178
2923

PART NO.

1840557

1840557.1
1840557.2
1840557.3
5178
2923

7736/s1/09/99

SECONDARY RAM

DESCRIPTION

Secondary Ram (460 & 520) (Rocker to

first boom)

Seal Set
Rod Complete

Gland Nut

Bush (3030m)
Grease Nipple (M10)

DESCRIPTION

Secondary Ram (580) (Rocker to
first boom)

Seal Set

Rod Complete
Gland Nut

Bush (3030m)
Grease Nipple (M10)

NN = ==

N N = et



(=2}

D

o~

(V]
~

R N T.l@e@l.{/.
TN
y @%

\\ @ @T@mu@@

@
.

&

7 ,ag@nmmm@@@é,il// /

‘ m@@@s,y,;llli}/(} A
- 2 X 0 R WA\
) 29 @Y -/
R — [\§) ,\\\...\x\..\l,h.lv..‘.lll
D G
: 0 "\
| WY —" LS\

SO
S )11
. s v W .

:@w@ @./-V!.l .‘Sr‘ _.

SECOND BOOM

HEAD ANGLING

MAIN RAM

BREAKBACK

86

7736/s1/09/99



VALVE BLOCK

(FOR SEMI-INDEPENDENT MACHINES)

ITEM PART NO DESCRIPTION

1 7698 Valve block (Inc. Relief valve)
2 7698 .4 Relief Valve (Spares only)

set a 170 bar (2500 PSI)

3 0670 Seal 3/8" BSP

4 0670 Seal 3/8" BSP

5 0670 Seal 3/8" BSP

6 0670 Seal 3/8" BSP

7 0670 Seal 3/8" BSP

8 0670 Seal 3/8" BSP

9 1181 Seal 1/4" BSP

10 0670 Seal 3/8" BSP

11 0670 Seal 3/8" BSP

12 0670 Seal 3/8" BSP

3 0670 Seal 3/8" BSP

14 1181 Seal 1/4" BSP

15 0914 - Adaptor 3/8" BSP x 1/2" BSP
16 1180 Adaptor 3/8" BSP x 1/4" BSP
17 1180 Adaptor 3/8" BSP x 1/4" BSP
18 1180 Adaptor 3/8" BSP x 1/4" BSP
19 1823 Adaptor 1/4" BSP x 1/4" BSP
20 1180 Adaptor 3/8" BSP x 1/4" BSP
21 1180 Adaptor 3/8" BSP x 1/4" BSP
22 1180 Adaptor 3/8" BSP x 1/4" BSP
23 1180 Adaptor 3/8" BSP x 1/4" BSP
24 1180 Adaptor 3/8" BSP x 1/4" BSP
25 0914 Adaptor 3/8" BSP x 1/2" BSP
26 7813 Restrictor (1 way) 1.8 (0.5 bar)
27 7861 Flow Control Valve V1729(CV1060)

@ 2.0-2.5 Gall per min
28 0934 Seal 3/4" BSP
29 1830 Adaptor 3/8" BSP x 3/4" BSP

7736/s1/09/99 87

et et fmed pmed el el fmed (Y el peed el pmed () el e et el el el et e el eed peed [am—Y

R —



IS

%A Q gg@ﬂmﬁlu@@é,ii/// |

4

\\ 0- @T@@u@@

.\L o 2

Y- —- =

any—" e
= c ape—
| SV

l%@u/ / . @u&

@5,[ m———,
—_ : o 0 %%@M@m%ﬁWl&fltl)|.l mm,rw_

i g iy

=

= @ 3

0 ¢
A

A@

' SECOND BOOM

HEAD ANGLING

BREAKBACK

MAIN RAM

88

7736/51/09/99



VALVE BLOCK

(FOR SEMI-INDEPENDENT MACHINES)

ITEM PART NO DESCRIPTION

30 0909 Seal 1/2" BSP

31 0909 Seal 1/2" BSP

32 1826 Adaptor 1/2" BSP x 1/2" BSP
33 4927 Adaptor 1/2" BSP M-FLN

34 5860 Adaptor 1/2" BSP M-FLN 91
35 5002 Tee 1/2" BSP M-F-M

36 004.439 1/4 Hose x 75, St x ST

37 7484 R2000 Relief Block @ 2000 PSI

(Relief block situated on valve block on
non-electric machines only).
¥ 004 .441 1/2" Hose x 370, 90 x ST
(From leg of Tee 5002 to 1826-
- in Flow Control Valve)

VALVE BLOCK MOUNTING PLATE AND SCREWS (NOT SHOWN - *

* 2793 Setscrew M8 x 20 (8.8)

* 3111 Washer M8 Form 'A'

* 3001 Washer M8 Spring

* 184.409 Valve block mounting plate

NOTE:- Drawing shows valve set for 'GREY" cables
(TELE-MECANIQUES)

7736/s1/09/99 89

]—lt\))—-l}—i)—lp—-l)—-l)—l

[l S SN N



IS

o —eEm0— e
K-! %ﬁm@é@l// Ny

4

\\ -o- %é@u@@lo. @O~

~
el o

e
g PR
@@@:\ |

— @UP.
h@gg,l-[.,) Bl %
: 0o @O— e

" SECOND BOOM

HEAD ANGLING

MAIN RaM ‘

BREAKBACK

90.

7736/s1/09/99



ITEM

VALVE BLOCK MOUNTING PLATE AND SCREWS (NOT SHOWN - *)

(FOR INDEPENDENT HYDRAULIC MACHINES)

VALVE BLOCK

PART NO

7698
7698.4

0670
0670
0670
0670
0670
0670
1181
0670
0670
0670
0670
1181
0914
1180
1180
1180
1823
1180
1180
1180
1180
1180
0914
7813
004.439
7484 R2000

DESCRIPTION

Valve block (Inc. Relief valve)
Relief Valve (Spares only)

set a 170 bar (2500 PSI)

Seal 3/8" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Seal 1/4" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Seal 1/4" BSP

Adaptor 3/8" BSP x 1/2" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 1/4" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/2" BSP
Restrictor (1 way) 1.8 (0.5 bar)
1/4 Hose x 75, ST x ST

Relief Block @ 2000 PSI (Relief block situated on
valve block on non-electric machines only)

*

*
*

7736/s1/09/99

2793
3111
3001
184.409

Setscrew M8 x 20 (8.8)
Washer M8 Form 'A'
Washer M8 Spring

Valve block mounting plate

ol S N

NOTE:- Drawing shows valve set for 'GREY" cables (TELE-MECANIQUES).

91



7736/s1/09/99

92 -

+51qe3 snfpy

. “paauaado 40733 G2OEA

23pTaa2=d SATEA 3371T=U

_ s

2



MOTOR SPOOL VALVE (HEAD ROTOR DRIVE)

ITEM PART NO

1 7542 R225
2 7542.1
3 0909
4 1934
5 1934
6 1934
7 1934
8 1836
9 0935
10 0935
11 0935
12 1826
13 - 3182
14 3183
15 3111

7736/s1/09/99

DESCRIPTION

Valve Block (c/w Relief Valve)
Relief Valve (Spares only)

Seal 1/2" B.S.P

Seal 3/4"B.S.P

Seal 3/4" B.S.P

Seal 3/4" B.S.P

Seal 3/4" B.S.P

Adaptor 3/4"B.SPX 1"B.S.P
Adaptor 3/4" B.S.P X 3/4"B.S.P
Adaptor 3/4" B.S.P X 3/4"B.S.P
Adaptor 3/4" B.S.P X 3/4"B.S.P
Adaptor 1/2"B.SP X 1/2"B.S.P
Stiffnut M8 Nyloc

Bolt M8 x 45 (8.8)

Washer-Float M8 (Form A)

93

W W W) = = e e e b e e el e e e



7736/s1/09/99 94



CONTROL LEVERS AND MOUNTING (T.M.C CONTROLLERS)

BLACK CABLES

DESCRIPTION

Mounting Bracket - "to tractor"
Controller Support Bracket
Setscrew M12x 3 5

Nut M12

Setscrew M8 x 40

Nyloc Nut M8

QTY

N N = o =

4 BANK CONTROLLERS ONLY (AS FOR R' MACHINES)

ITEM PART NO
1 184.257

2 184.258

3 2962

4 2721

5 3730

6 3182

7 7822

8 7835

11 184.481 A
12 4776

15 4695

16 2731

17 1840501
18 OR 1840501F
19 1840374
20 OR 1840374F
21 1840373
22 OR 1840373F
23 1840372
23 OR 1840372F

7736/s1/09/99

Complete Controller

Knob - (black) with lens

Tie Bolt-Stud (M6 x 190)

M8 Nyloc Stifffnut

Caphead Screw M6 x 15

Spring Washer M6

Head Rotating "Transfer" (English)
Head Rotating "Transfer" (French)
Boom 2' Transfer (English)

Boom "2' Transfer (French)

- Boom T Transfer (English)

Boom T Transfer (French)
Breakback Transfer (English)
Breakback Transfer (French)

95

Pt ek e ek b e = = 00 00 N W



7736/s1/09/99 96



5-BANK CONTROLLERS (AS FOR RI) MACHINES

ITEM

11
12
15
16
17
18
19
20
21
22
23
24
25
26
27

(T.M.C CONTROLLERS)
BLACK CABLES

PART NO DESCRIPTION
7822 Complete Controller
7835 Knob (Black) with lens
7836 Knob (Red) with lens
184.481B Tie bolt stud (M6 x 275)
4776 M6 Nyloc Stifthut
4695 Caphead Screw M6 x 15
2731 Spring Washer M6
1840375 Head Rotating Transfer (English)
1840375F Read Rotating Transfer (French)
1840374 Boom "2' Transfer (English)
1840374F Boom 2' Transfer (French)'
1840373 Boom 'l' Transfer (English)
1840373F Boom 'l' Transfer (French)
1840372 Breakback Transfer (English)
1840372F Breakback Transfer (French)
1840371 Rotation-cut Transfer (English)
1840371F Rotation-cut Transfer (French)
7823 Controller Complete (Baulk Lock)

7736/s1/09/99

97

S S T T T N S e N UG S SS S

QTY

oS O



98

T736/51/09/99



POWER PACK - Including:- PTO Gearbox, Pumps and Fittings

ITEM  PARTNO

194.056

8159

7939 (41.0.0)
7939 (41C.8.0)
7939 (41C.16.0)
7939-E06S
7939-E08
7939-E04
7939-E06
0909

1826

0934

0935

1934

7559

8002

8001

7999

8010

VOO hAWOON %=
~

Pt el el e pd feed
AN B W DN = O

7736/s1/09/99

DESCRIPTION

P.T.O Gearbox (Manufactured from 8119)

‘0O’ Ring (to Gearbox flange)

Gear Pump (Standard) (184*R)

Pumps Dual (Cast/Alumin) (184*RI, 184*RIE)
Pumps Dual (Cast/Alumin) (184*RIEP)

Elbow 3/4" IPEG straight + ‘O’ ring + 6/16” screws
Elbow 1" IPES8 c/w ‘O’ ring + M10 screws
Elbow 1/2" TPE4 c/w ‘O’ ring + 5/16" screws
Elbow 3/4” IPE6 c/w ‘O’ ring + 5/16"” screws
Seal 1/2"

Adaptor 1/2" x 1/2"” BSP

Seal 3/4" _

Adaptor 3/4" x 3/4" BSP

Seal 1”7

Adaptor 1” x 1 1/2"T BSP

Adaptor 1 1/2” M-F BSPT 90

Tee 1 1/2” ¥/F/F

Hose Tail 1 1/2” BSP (Male)

Adaptor 3/4” BSP x 1 1/2” BSPT

99

[ T e N I e T O O e I R I T T el e )






COMPONENT

ITEM

004.316
004.375
004.376
004.411
004.412
004.415
004.416
004.431
004.434
004.439
004.441
004.443

8000

7736/s1/09/99

SET OF HOSES FOR 460R

DESCRIPTION

Hose 3/4 ST x 90 X 1570

--- Pump to Anti Cav

Hose 1/2 ST x ST x 1750

--- Service Hose

Hose 3/8 STx ST x 1750

--- Service Hose

Hose 1/4 90 x 90 x 300

--- 1st Ram Rod

Hose 1/4 90 x 90 x 480 @180
--- 1st Ram Anch

Hose 1/4 90 x 90 x 1200 @180
--- 2nd Ram Anch

Hose 1/4 90 x 90 x 1400 @ 180
--- 2nd Ram Rod

Hose 3/4 ST x ST x 5820

--- Anticav to Motor

Hose 1/4 ST x 90 x 4800

--- Head Angle Rod

Hose 1/4 STx ST x 75

--- V1 Block to BB slice

Hose 1/2 ST x 90 x 370

--- Flow Cont.->Tee 5002
Hose 1/4 90 x 90 x 1500 @ 270
--- Valve to BBack Block
Hose suction 38mm id

--- Suction line

100

OTY PER

0.55MT



COMPONENT
ITEM

004.364
004.365
004.405
004.408
004.411
004.412
004.415
004.4 16
004.431
004.439
004.434
004.443
004.572

8000

7736/s1/09/99

SET OF HOSES FOR 460RI

DESCRIPTION

Hose 1/2 ST x 90 x 700

--- 2nd pump -> V1 Block
Hose 1 ST x 90 x 480

--- Ret V3 Block -> Filter
Hose 3/4 90 x 90 x 1230

--- 1st Pump -> V3 block
Hose 1/2 ST x 90 x 240

--- Return V1 -> V3 blocks
Hose 1/4 90 x 90 x 300

--- 1st Ram Rod

Hose 1/4 90 x 90 x 480 @180
--- 1st Ram Anch

Hose 1/4 90 x 90 x 1200 @180
--- 2nd Ram Anch '
Hose 1/4 90 x 90 x 1400 @180
--- 2nd Ram Rod

Hose 3/4 ST x ST x 5820

--- V3 To Motor

Hose 1/4 STx ST x 75

--- V1 Block to BB slice
Hose 1/4 ST x 90 x 4800

--- Head Angle Rod

Hose 1/4 90 x 90 x 1500

--- Valve to BBack Block
Hose 3/4 ST x 90 x 420

--- 2nd pump suction

Hose suction 38mm id

--- Suction line

101

OTY PER

0.56MT



COMPONENT

ITEM

004.316
004.375
004.376
004.411
004.412
004.415
004.416
004.432
004.436
004.439
004.441
004.443

8000

7736/s1/09/99

SET OF HOSES FOR 520R

DESCRIPTION

Hose 3/4 ST x 90 X 1570

--- Pump to Anti Cav

Hose 1/2 ST x ST x 1750

--- Service Hose

Hose 3/8 ST x ST x 1750

--- Service Hose

Hose 1/4 90 x 90 x 300

--- 1st Ram Rod

Hose 1/4 90 x 90 x 480 @180
--- 1st Ram Anch

Hose 1/4 90 x 90 x 1200 @180
--- 2nd Ram Anch

Hose 1/4 90 x 90 x 1400 @ 180
--- 2nd Ram Rod

Hose 3/4 ST x ST x 6400

--- V3 to Motor

Hose 1/4 ST x 90 x 5650

--- Head Angle Rod

Hose 1/4 STx ST x 75

--- V1 Block to BB slice
Hose 1/2 ST x 90 x 370

--- Flow Cont. -> Tee 5002
Hose 1/4 90 x 90 x 1500

--- Valve to BBack Block
Hose suction 38mm id

--- Suction Line

102

OTY PER

0.55MT



COMPONENT

ITEM
004364
004365
004.405
004.408
004.411
004.412
004.415
004.416
004.432
004.436
004.439
004.443

004.572

8000

7736/s1/09/99

SET OF HOSES FOR 520RI

DESCRIPTION

Hose 1/2 ST x 90 x 700

--- 2nd Pump-> V1 Block
Hose 1 ST x90 x 480

--- Ret V3 Block -> Filter
Hose 3/4 90 x 90 x 1230

--- 1st Pump -> V3 block
Hose 1/2 ST x 90 x 240

--- Return V1 to V3 block
Hose 1/4 90 x 90 x 300

--- 1st Ram Rod

Hose 1/4 90 x 90 x 480 @180
--- 1st Ram Anch

Hose 1/4 90 x 90 x 900 @180
--- 2nd Ram Anch

Hose 1/4 90 x 90 x 1400 @180
---2nd Ram Rod

Hose 3/4 ST x ST x 6400

--- V3 to Motor

Hose 1/4 ST x 90 x 5650

- --- Head Angle Rod

Hose 1/4 STx ST x 75
--- V1 Block to BB slice
Hose 1/4 90 x 90 x 1500
--- Valve to BBack Block
Hose 3/4 ST x 90 x 420
--- 2nd pump suction
Hose sucton 38mm id

--- Suction line

103

OTY PER

0.56MT



COMPONENT

ITEM

004.316
004.375
004.376
004.411
004.412
004.439
004.441
004.443
004.517
004.518
004.415
004.416

8000

7736/s1/09/99

SET OF HOSES FOR 580R

DESCRIPTION

Hose 3/4 ST x 90 x 1570
--- Pump to Anti Cav

Hose 1/2 ST x ST x 1750
--- Service Hose

Hose 3/8 ST x ST x 1750
--- Service Hose

Hose 1/4 90 x 90 x 300

--- 1st Ram rod

Hose 1/4 90 x 90 x 480 @ 180
--- 1st Ram Anch

Hose 1/4 STx ST x 75

--- V1 Block to BB Slice
Hose 1/2 ST x 90 x 370

--- Flow Cont. -> Tee 5002
Hose 1/4 90 x 90 x 1500

- --- Valve to BBack Block

Hose 1/4 ST x 90 x 6070

--- Head angle

Hose 3/4 ST x ST x 7500

--- V3 to motor - :
Hose 1/4 90 x 90 x 1200 @ 180
--- 2nd ram anchor

Hose 1/4 90 x 90 x 1400 @ 180
--- 2nd Ram Rod

‘Hose Suction 38mm id

--- Suction line

104

OTY PER

0.55MT



COMPONENT

ITEM

004.364
004.365
004.405
004.408
004.411
004.412
004.439
004.443
004.517
004.518
004.415
004.416
004.572

8000

7736/s1/09/99

SET OF HOSES FOR 580RI

DESCRIPTION

Hose 1/2 ST x 90 x 700

--- 2nd pump-> V1 Block
Hose 1 ST x 90 x 480

--- Ret V3 Block-> Filter
Hose 3/4 90 x 90 x 1230

--- 1st Pump-> V3 Block
Hose 1/2 ST x 90 x 240

--- Return V1 to V3 Block
Hose 1/4 90 x 90 x 300

--- 1st Ram rod

Hose 1/4 90 x 90 x 480 @ 180
--- 1st Ram Anch

Hose 1/4 ST x ST x 75

--- V1 Block to BB Slice
Hose 1/4 90 x 90 x 1500

--- Valve to BBack Block
Hose 1/4 ST x 90 x 6070

--- Head Angle

Hose 3/4 ST x ST x 7500

--- V3 to motor :
Hose 1/4 90 x 90 x 1200 @ 180
--- 2nd ram anchor

Hose 1/4 90 x 90 x 1400 @ 180
--- 2nd Ram rod

Hose 3/4 ST x 90 x 420

--- 2nd Pump Suction

Hose Suction 38mm id

--- Suction line

105

QTY PER

0.56MT



1C

N
PORTIO

U

./

ROL

L CONT

NA

PRO
BOOM FLAIL

106

7736/s1/09/99



ELECTRIC CONTROL MACHINE

The electronic - proportional valve control boom flails feature at the upperlend of the Twose flail
range.

These models include all basic specifications as listed for non- electric control machines but - have
the added advantages of’-

1. Fingértip - Joystick control
2. Proportional valve control
3. Power float facility

The main hardmetal components - such as Tank, Booms, Head etc. remain unchanged as only
controls and specification alter.

The power supply required to operate the electrical components - proportional valves etc, is taken
from the tractor 7 pin rear trailer socket. The side light terminals being the contact points used as

power supply, which means therefore that tractor side lights MUST be ON at all times that flail is

used.

The power float system incorporated to enable 'more’ or 'less' pressure to head contact to floor.
This system will reduce downward weight - pressure and therefore reduce 'drag' on head, which in
turn protects the booms and pivots by reducing load on each item/component.

7736/s1/09/99 107



ATTACHING 'ELECTRIC' BOOM FLAIL MACHINE TO TRACTOR

DANGER  ENSURE AREFA WHERE COUPLE-UP OPERATION IS TO TAKE
PLACE IS CLEAR AND FREE FROM OBJECTS AND BYSTANDERS

DANGER
IMPORTANT ASSURE FLAIL IS PARKED ON GOOD LEVEL - SOLID SITE
NOTE The electric joystick control lever box is supplied from the factory "as a complete

assembly" which will be already bolted to its mounting stand.

First - the control box locating bracket should be positioned to inner wing face at a
suitable position to suit operator/lever operation. Secure support bracket to wing in
chosen/selected position with bolts. Fixing of this bracket will depend on whether
machine is L.H or R.H cut. ‘

- ‘For left hand cut machines - fit support bracket to inner face of nearside
wing.

- For right hand cut machines - fit support bracket to inner face of offside
wing.

With support bracket secured into position (to inner wing) - the control box
mounting leg should be lowered into slot of locating bracket (see drawing below)
and secured by tightening screw X' clockwise.

7736/s1/09/99 108



Drawing shows layout of electrical control box fitted to inner nearside wing - to suit a lefthand cut
machine. '

7736/s1/09/99 109



TRacToR o
._7" il SaCKET

@i . ’7-.Pn\l ’PLUG. ‘
N / | . .

—UneTion
et ECVX

» féNN e :a“
PLUE&

=T NEARSIDE

T

7736/s1/09/99 110



MAIN FLOAT (RED LAMP) [only required when Bank/verge cutting]

1/ Ensure head is resting on floor.

2/ Switch float ON (red light will show) see drawing below for
ref. to switch and lamp. '

3/ Adjust float pressure by turning potentiometer knob either clockwise for lighter/raise, or
anti-clockwise for heavier/down pressure.
(Drawing below indicates float control section.)

HEAD ROTATION
TOGGLE SWITCH.

JOYSTICK

anTcLecx © ) clock

OOM

QEEB = k
s )
TOWARD [
HEAD -

-|ROTATION , <::::> <

w _ T

5 ! ' Ay

LEVER

JOYSTICK
CONTROLS
7736/s1/09/99 111



IMPORTANT

Note ensure setting of float gives a 'TUST HEAVY' position to prevent machine rising from work.
By turning clockwise to find where machine rises and then turning anti clock to lower machine back
to floor and then - add just a little more anti clock to settle (approx 1/2 of a turn).

(Final tuning must always be down to the individual operator).

Float can be overridden by moving joystick handle to raise or lower position. On returning joystick

back to its neutral- central position the float will automatically come back into position.

NOTE:- If head is raised from the ground '(with float switch ON)' and handle is returned to neutral
position - the head will gradually return to the floor, at this time normal float conditions will
resume.

VERY IMPORTANT

Float switch must be in 'OFF' position if float not required.

HEAD FLOAT (Blue lamp)

Switch head float switch ON - (blue lamp will show)
--See drawing Page

This float allows head only to float about its centre pivot axis. -

Note:- after prolonged use of float usage on banks/verges etc, a slight delay may occur when
joystick top rocker switch is energised for head rotation (to recharge system).

VERY IMPORTANT

Float switch must be 'OFF" if float not required.

FUSE

7736/s1/09/99 112



EMERGENCY - MANUAL CONTROL LEVER
(ELECTRIC MACHINE)

The Hydraulic Proportional Valve has a manual - control lever (included with every Electric
Control Trimmer) which can be used should the Electronic System fail and not function. This
manual option enables user/operator to operate Hydraulics and fold machine in order to move from
site. T Poua

% ~—

- EHERGENCY
LEVER

NOTE:- This Emergency valve lever will only function and operate machine provided
Hydraulic system is working.

7736/s1/09/99 113



?zié ‘B a\J hi‘ Foo
ADZU THONY 'Q )
o S oo

AR )
20| J2V13Y
WA,
AdrP .\ ﬁw
Tl
(1
nw,_\_ﬂ__
\
i ¢ v =
.vs.xi\m 43y @E
A

Pu&.; wmwvt\,.x_ m.O e *\QQ

T yelrey d ATy
- _

_ ﬂaz:&..ncm Aunss ﬂ?c € 14400

Tsb¢y2 AP 621 |
Jy L3s 433y |

019 YA

$ godNYa

L L o =

Z(m @7...02<\»\s/§®

| B 00 _ M_
. )

D

Ay aH o\r\mﬂmmm/ é_.@/j

o

e 2\ LU NCL-YOAoYL

:'33]32'37"’709

gy

(FoNy Ry

—c.
<=0

€ TN WYYDTS) RT-yee i

ZHaNN L' O m.m,_. 62¢< ‘09

4

I LYo

/@ée

~ @ Dc/

A A =

114

7736/s1/09/99



LINDUID TYDTULOATE ANV DITINVUAXH

. R i ANVL
HoLIME )
—| 2|— ’ . .
/! = wd .ﬂm_\& @!
VL — T, YoLom
Swvag. | s ] . . = “ B Idvd
2] >uom - = :
=] AP . L3708 Yolduyl . .
e 1 N =L ” -
& T ; —
P . oy e wWy'7'9
2 gsnd _u_ |- | i GE EREE e oV «uwz
: oo , de F& AL L F:SE?E&
b —,Hlflm.-l : } . s .
zut?muokﬂ.a: L . Tw_l . L _.m@._)
1 ey ] N = 2 VB
1y M B Bsl, ovonvauo
VQ\. 7 Py .70y S NoLY oY
L ; m _ 13 21 @n_ - N
m . P KB ™ LVv0y
) OvaH
. K] r_,
] E WY b @
5 #
KX =
' R E
T Q,,Lca.%vmwﬂ.
N < L ' .
AN N\
31 ] lor  Sow— ki 1 '
NP [}-L4m
LyoT4 =il 2
E ; Joz—.Zoo.—an.N
«EES‘F&“& .
L T gy :
e r« g S YE, NIYH
; = R YU
e he (o b sle wm : (MIVVIYd)
o~ <= P 1) 5 &
A\ A\ |58 LA g
i ' g _“ B ’ (=)
(3 P11 ] GIi ¢ KL 7 ) i =
_ “ . =
: . : . _ =)
Qyvoas Linvyin7 g
Yelynozy asYLIoN G &~
L.




HOSE CONNECTION POINTS

(ELECTRIC HEDGETRIMMER)

CONN REF.

A-A DD SECOND-P.O CHECK
B-B DD SECOND-P.0 CHECK
C- BREAKBACK ROD END

D- BREAKBACK ANCHOR END
E-E DD-V3 (RETURN)

F-F DANFOSS- DD (RETURN)
G-G LINK, ON/OFF - PROP

H-H DANFOSS - ON/OFF

J - SECOND RAM ANCHOR

K-K DANFOSS - PROP

L-L FIRST RAM ROD END

M-M FIRST RAM ANCHOR END
N - SECOND RAM ROD END

Q - V3 VALVE TO TANK

R - PRESSURE

S - PRESSURE (2ND PUMP)

V - PRESSURE LINK PIPE

W-W FIRST RAM (ROD END)

X-X, D-D RET/FLOAT VALVE

Y-Y LINK PIPE
Z-Z LINK PIPE

7736/s1/09/99

HOSE REF

1/4" HOSE X 185 90x90 @ 180°
1/4" HOSE X 145 90x90 @ 180°
1/4" HOSE X 1170 90 x 90 @ 160°
1/4" HOSE X 1170 90 x 90 @ 160°
1/2" HOSE X 250 90 x ST

1/2" HOSE X 220 90 x 90 @ 90°
1/4" HOSE X 180 90 x 90xInline
1/4" HOSE X 205 90 x 90 @ 280°
1/4" HOSE X 1200 90 x 90 @ 90°
1/4" HOSE X 315 90 x 90
1/4"HOSE X 55090 x ST .

1/4" HOSE X 700 ST x ST

1/4" HOSE X 1250 90 x ST

1" HOSE X 460 90 x ST

3/4" HOSE X 1230 90x90 @ 225°
172" HOSE X 700 ST x 90

1/2" HOSE X 290 90 x ST

1/4" HOSE X 450 ST x 90

TEE ON 7706

1/4" HOSE X 250 ST x 90
1/4"HOSE X 75 ST x ST
1/4"HOSE X 75 ST x ST

38 BORE SUCTION HOSE x 1100

3/4" HOSE X 540 90 x ST

PART NO

QTY

004.398
004.399
004.445L
004.445L
004.400
004.401
004.402
004.403
004.423
004.404
004.426
004.425
004.422
004.420
004.405L
004.364

004.440

004.381

004.439
004.439

3000

1ST PUMP - ZND PUMP SECTION 004.564

116



u.,kah_\w..~.vﬁ_.mw_ L _ _ _ - *

Jy L3S A2nEy S A . _ S mw_
XOULYHA N | & NSO,

QLA W 0_\x _uu _s__c/

|
Ny O _,._ -..U:{\,\‘_ ._mv_ /._cc Q/N\ —/N\
| L]

%_M_d s 0 rhy. M/

%eg fs <k :

i M Jw\,.._w\\wwaycm:. .

;Tmmwﬂ\u
s ISd

210~ kuSWQ

INTN 3 & m . c ; “ LA il
gy . . b .. /& N~ 2N

N
\ ﬂ JJo- pHp A =
: 43 2Y
2% DA
SsodpYQ
(@2
S
(=2}
o
TSINNRUW WY YOY YIAO QIVHVIID A
A [y
B

I oL SDNILLIY @.r (D). sryoa

P‘<. ENNE A A.mmzwm o _. ; - : T : ._
: v S YAHNI-NYL - OBS 025 O




NOTE:-

Hose 004.444 1/4"90 x 90 x 340 @90 is used on all electric machines to connect the Breakback
ram to the relief block.

NOTE:-

Electric Hedgetrimmer hoses from:
P - To rotor feed and
T - Head angling
vary from model type to model type, - and are sized and numbered as follows:

520RIEP P -ROTOR FEED 3/4" HOSE x 5750 90 x ST 004.417 2
(STD HEAD) T - HEAD ANGLING 1/4" HOSE x 5650 90 x ST 004.436 1
T - HEAD ANGLING 1/4" HOSE x 5270 90 x ST 004.435 1
460RIEP P -ROTOR FEED 3/4" HOSE x 5170 90 x ST 004324 2
(STD HEAD) T - HEAD ANGLING 1/4" HOSE x 4900 90 x ST 004.414 2
520RIEP P -ROTOR FEED 3/4" HOSE x 6400 ST x ST 004.432 2
(NEWDS T -HEAD ANGLING 1/4" HOSE x 5650 90 x ST 004.436. 2
HEAD) -
460RIEP P -ROTOR FEED 3/4" HOSE x 5820 ST x ST 1004.431 2
(NEWDS T -HEAD ANGLING 1/4" HOSE x 4800 90 x ST 004.434 2
HEAD)
580RIEP P -ROTOR FEED 3/4" HOSE x 6400 ST x ST 004.432 2
(NEWDS T -HEAD ANGLING 1/4" HOSE x 5400 90 x ST 004379 2
HEAD)
NOTE:- FOR NEW TYPE DS HEAD THE 2 OFF

004.421 HOSES NOT REQUIRED

7736/s1/09/99 118



COMPONENT

ITEM

004.364
004.400
004.401
004.405
004.469E
004.475
004.512
004.515
- 004.533
004.564
004.802
004.803
004.803
004.804
004.805
004.806
004.517
004.518

8000

7736/s1/09/99

SET OF HOSES FOR 580RIEP

DESCRIPTION

Hose 1/2 ST x 90 x 700

--- 2nd pump- Danfoss

Hose 1/2 ST x 90 x 250

--- BYP - Danfoss

Hose 1/2 90 x 90 x 220

--- Return danfoss - V3

Hose 3/4 ST x90 x 1230

- 1% pump - V3

Hose 1/2 90 x 90 x 280 @010
--- Int BYP - Danfoss pressure
Hose 1/4 90 x 90 x 1400 @000
--- B/Back rod - B1

Hose 1/2 ST x 90 x 450

--- Return Inter to V3

Hose 1/4 ST x ST x 240

--- Int E2 - Danfoss top

- Hose 1/4. 90 x 90 x 1000 @270

--- 2™ ram anchor - Danfoss top
Hose 3/4 ST x 90 x 540

—-- 2™ pump suction

Hose 1/4 90 x 90 x 210 @090
--- D2 - Danfoss bottom

Hose 1/4 90 x 90 x 500
—-1¥ramrod - E1

Hose 1/4 90 x 90 x 500

--- 1st ram anchor - D1

Hose 1/4 90 x 90 x 1300 @270
--- 2 ram rod - Danfoss bottom
Hose 1/4 ST x90x 910

--- B/Back anchor - B2

Hose 1 ST x90x 580

--- V3 (return) - filter

Hose 1/4 ST x 90 x 6070

--- Head angle

Hose 3/4 ST x ST x 7500

--- V3 - Motor

Hose Suction 38mm id

119

QTY PER

0.53MT



COMPONENT

ITEM

004.364
004.405
004.420
004.422
004.423
004.425
004.426
004.445
004.517
004.518
004.572
004.654

8000

7736/s1/09/99

SET OF HOSES FOR 580RIEL

DESCRIPTION

Hose 1/2 ST x 90 x 700

--- 2nd Pump-> Hy-Pro
Hose 3/4 90 x 90 x 1230

--- 1st Pump - V3

Hose 1 ST x 90 x 460

--- Mo Spool-> Ret Filter
Hose 1/4 ST x90x 125

--- Hy-pro - 2nd ram rod
Hose 1/4 90 x 90 x 1200 @090
--- Hy-pro - 2nd ram anchor
Hose 1/4 ST x ST x 700

--- Hy-Pro-> 1st Ram Rod
Hose 1/4 ST x 90 x 550

--- Hy-Pro-> 1st Ram Anch
Hose 1/4 90 x 90 x 1170

--- BB Relief-> Hy-Pro
Hose 1/4 ST x 90 x 6070
--- Head angle

Hose 3/4 ST x ST x 7500
--- Motor

Hose 3/4 ST x 90 x 420

--- 2nd Pump Suction

Hose 1/4 90 x 90 x 1570 @160
--- B/B rod - Hy-pro top
Hose Suction 38mm id

--- Suction line

120

OTY PER

0.55MT



154082 AP G 691 . o o ) N\,
Y L3S Ay , , . = m
A#PO1L VHA ’

LY nuT_,_d_f«\\mvwr/.E.u@

ANV O.T \

VSIS ”

- Appevedl)/)
S gL

Isd UR,

e J215Y

INTEN ’

AdAy

121

SsadNYQ

"SANPVUWHY YW VINO TIDNYHI
T oL sDMLL (@ (D) syvod
- f< ENSEZ .u*_uxv ,

st ~towe ‘ors ook

7736/51/09/99

2



ELECTRIC HEDGETRIMMER -

VALVES AND COMPONENTS
ITEM  PARTNO DESCRIPTION
A 7577 DANFOSS PROPORTIONAL VALVE
* 2793 SETSCREW MS X 20 (8.8)
* 3001 WASHER M8 SPRING
B 7542 MOTOR SPOOL VALVE
* 3183 BOLT M8 X 45 (8.8)
* 3111 WASHER M8 (FORM A)
* 3182 STIFFNUT M8 NYLOC
C 7716 DOUBLE P.0O CHECK VALVE
* 6981 BOLT M6 X 50 (8.8)
# 4776 NUT M6 NYLOC
D 7706 'VMA' MANIFOLD BLOCK
*INCLUDES 7580 RELIEF CARTRIDGE SET AT 125 BAR
% 2793 SETSCREW M8 X 20 (8.8)
* 3001 WASHER M8 SPRING
E 7583 PROPORTIONAL RELIEF VALVE
F 7584 ON.OFF VALVE
% 184.408 M6 STUDDING X 100 LONG
* 4776 NUT M6 NYLOC
* 1360 WASHER M6 FLAT
G 1823 ADAPTOR 1/4" BSP X 1/4" BSP
H 1181 SEAL 1/4" BSP
J 0909 SEAL 1/2" BSP
K 0934 SEAL 3/4" BSP
L 0665 ADAPTOR 3/8" BSP X 3/8" BSP

7736/s1/09/99

122

SR NG I\ U 'S R U6 T OSSO N N

Hc\\oG;A.h.Mv—u—'t\)k\)



3sdoghz PGl . *
gy L3S Amay . et &
NP0 VHA - o o .
. L ’ o e - . —7Y /‘E.c . —/
: YYD MDY ) 92 O

Q3w Oy \mm.ﬂ.‘..nw.ww-/é:m_%;“ /~: o v
. o = : r&.l-\ll_ . " QM:V N .
| e
N . /

S

e
. ;h.. ;) @.a@\ 1 o
BUER S g i
z X g z RIARIRLLY
. V\_ % v 5%@4 S\
Isd ) > ) : A ' &w\ .
21 A2 _ _ o) PEUAL L /&/@d@;@@@éﬁe g\ ,
v i ‘ e Prvn
AdAG .

~Jdo- e

2 .J N : .
Do o rmerd o & /ﬂ\\ s %

). 46 . .@ N R -
VAR

L /ﬂr A &
N &

109 S LV

L2s 332V
227755 o ad

S SsodpvQ

"SIAMPIYW Y YOD YIAO QITNVID
TE OL SDNLLIL @-_o (D). sryod
©7 u.>4<>_.mm¢v |

.wdu_.)_:\,:,vtl;_, nwlfmw Yoas ‘o -l

YN LVOTY

123

7736/51/09/99



ITEM PART NO

M 1826

N 1825

p 1834

Q 1836

R 0935

S 7859

T 7323

U 69438
AA 7810
BB 1180
cC 184.407
* 2987
DD 0670

* 184.410
* 3731
EE 5002
FF 4135 (R400)
HH 7833

1 4927
KK

LL 7878
MM 6943
NN 1823
PP 7813
RR 7833
SS 7811

ELECTRIC HEDGETRIMMER -

VALVES AND COMPONENTS

CONTINUED

DESCRIPTION

ADAPTOR 1/2" BSP X 1/2" BSP
ADAPTOR 1/2" BSP X 1/4" BSP
ADAPTOR 1/2" BSP X 3/4" BSP
ADAPTOR 3/4" BSP X 1" BSP
ADAPTOR 3/4" BSP X 3/4" BSP
FLOAT VALVE

TEE 1/4" BSP FM/M/M
ADAPTOR 900 1/4" BSP M/FM

PRESSURE TEST FITTING 3/4" BSP
ADAPTOR 3/8" BSP X 1/4" BSP
VALVE MOUNTING PANEL

SETSCREW M8 X 25 (8.8) (PLATE TO TANK)

SEAL 3/8" BSP

BRACKET FOR JUNCTION BOX
SETSCREW M3 X 16 (8.8)

TEE 1/2" BSP FM/M/M

RELIEF VALVE (R27 BAR) 400 PSI
ADAPTOR (IN LINE) 1/4" BSP

F/M X 3/8" BSP M

ADAPTOR 1/2" BSP M-FM

FLOW DIVIDER

ADAPTOR 1/4" BSP F.FLN
ADAPTOR 1/4" BSP X 1/4" BSP
RESTRICTOR (1 WAY) 1.8 (0.5 BAR)
ADAPTOR 1/4 FM X 3/8 MALE
PRESSURE TEST FITTING 1/2” B.S.P

NOTE:- SYSTEM PRESSURE AT TEST POINT 'A-A'
= (2500 P.S.I) (170 BAR)

7736/s1/09/99

124

WA W RS

(Y] b N = BN WD = O\

[a—

e e N e e



FAULT FINDING CHART

FAULTY HYDRAULIC
VALVE
BREAKBACK RAM NOT CHECK FOR 12V ON
OPERATIVE PLUGS 3 & 4
FAULTY WIRING
OR SWITCH
BREAKBACK GIVES RESET RELIEF VALVE ON RAM
TO EASILY (SHOULD BE SET TO 2000 P.S.I)(136 BAR)
FAULTY HYDRAULIC
VALVE
NO HEAD ROTATION CHECK FOR 12V
ONPLUGS 5 & 6
FAULTY WIRING OR
DANFOSS SWITCH
SLOW HEAD ROTATION RELIEF VALVE NEEDS RE-SETTING
OR <360° (SHOULD BE SET TO 2250PSI) (153 BAR)
FAULTY HYDRAULIC
VALVE
SECOND RAM CHECK FOR 12V ON
INOPERATIVE PIN 1 AND 3-9V ON
PIN 2 OF PLUG 7 -
FAULTY WIRING OR
DANFOSS CONTROL
HANDLE
FAULTY HYDRAULIC
VALVE
MAIN RAM CHECK FOR 12V ON
INOPERATIVE PIN 1 AND 3-9V ON
PIN 2 OF PLUG 8
FAULTY WIRING OR
DANFOSS CONTROL
HANDLE

FLOAT ON/OFF VALVE STUCK IN OPEN
POSITION - SEE FLOAT SYSTEM

7736/s1/09/99

125



FAULT FINDING CHART CONTINUED

IS HYDRAULIC FAULTY PROPORTIONAL
ON/OFF VALVE 2 RELIEF VALVE
OPERATING.
IF MACHINE AND FAULTY
TRACTOR SETTLE HYDRAULIC
NO WHEN FLOAT CHECK 12V VALVE
FLOAT | PROPORTIONAL SWITCH IS ONPLUG2
LAMP RELIEF VALVE NOT OPERATED THEN THIS FAULTY
ON WORKING - CHECK VALVE IS WORKING WIRING
VOLTAGE ON PLUG
1. SHOULD RANGE
FROM OV TO 9V AS FAULTY
FLOAT CONTROL WIRING
KNOB IS TUNED CHECK OUTPUT ON TERMINAL 11
ON VOLTAGE REGULATOR BOARD.
(SHOULD BE 0V TO 9V) FAULTY
BOARD OR
POTENTIO-
METER
DANFOSS VALVE NOT
OPERATING CHECK FAULTY VALVE
FOR 12V ON PLUG 8
NOTE:- THIS VALVE
CAN BE VISUALLY
CHECKED BY FITTING
AN OPERATING LEVER FAULTY WIRING
& "MANUAL OPERATE"
LOOKING FOR
MOVEMENT.
NO
FLOAT
LAMP FLOAT SWITCH FAULTY
OPER-
ATE

7736/s1/09/99

126



Boxr -T‘c‘n'F:-‘
(&)  TRANSFER

RN, o pty

~7- Pt SoCKET.

5 la Ni/lﬁc -

TuNaTIoN

ConNECT 12N
PrLu &

. ‘/

= NEAZSIDE

7736/s1/09/99 . | | 7

=]



ITEM

ELECTRIC MACHINE - CONTROL COMPONENTS

PART NO DESCRIPTION

7736/s1/09/99

184.660 Wiring Harness (Mch Side)
184.201 Control Box (Tractor Side)

128



LEFT HAND MACHINE AS DRAWN

129

7736/s1/09/99



ITEM

O ~J O\ L n W=

7736/s1/09/99

COOLER., MOUNTING FRAME AND GUARD

PART NO

184.593 L/R
184.592 L/R
3110

2987

3182

3182
186.153
7949

2962
2729
2716

LEFT HAND MACHINE ONLY

DESCRIPTION

Cooler Guard (Large)

Base Plate - (Cooler and Guard)
Setscrew M8 x 30

Setscrew M8 x 25

Stiffout M8 Nyloc

Stiffnut M8 Nyloc.

Spacer Plate (Cooler)

Switch for cooler

(RS-317-847 DPDT Ctre Off)

Setscrew M12 x 35 8.8

Spring Washer M12

Flatwasher M12

(for 184.593R - (anchor to main pin))

130

QTY

1-L or L-R
1-L or L-R

— NN W

1-R/H only
1-R/H only
1-R/H only






PUMP AND MOTOR ASSEMBLY FOR

POWER PACK 2 68HP (STD ON 526 AND 637) CONTINUED

ITEM

7736/s1/09/99

PART NO
2962
2729
3192
2748
184.628
8098(52,19)
7987.2
004.702
7987.1
2728
4234
7988.2
184.596
7988.1
7552
7553
8002
8001
8010
7999
7455
8000
7975
7989.2
188.062
7989.1
3400
0665
0670
186.135
186.136
2729
3192
2700
188.061
7990.2
7720
7692
184.531
2721
3192
3082

DESCRIPTION

Setscrew M12 * 35 (8.8)
Washer M12 Spring

Washer M12 Form C

Setscrew M12 * 40 (8.8)
Gearbox 1:3.6

Pumps Dual

O Ring 3/4”

Hose 3/4 90 x FL x 2340 @ 100
Hose 3/4” Split Flange

Washer M10 Spring

Setscrew M10 * 30 Sock
ORing 1”7

Adaptor Swaged Flange - 1 4T
Hose 17 Split Flange

Elbow %“ T30/13.5 c/w O Ring + M6 Screws
Elbow 3/4” T40/20 c/w O ring + M8 Screws
Adaptor 1 % M-F BSPT

Tee 1 % F-F-F (BSPT)

Adaptor 3/4bspx 1% T

Hose Tail 1 %< BSPT

Clip Jubilee

Suction Hose

Motor

ORing 1 1/4

Hose 17 Swaged Flange

Hose 1 1/4 Swaged Flange
Adaptor 3/4 bsp Swept 90
Adaptor 3/8 bsp

Seal 3/8 Dowty bonded

Motor Plate WA

Motor Fixing Ring

Washer M12 Spring

Washer M12 Form C

Bolt M12 * 45 :

Pulley Motor 242 PCD

Taper lock 1” bore 1210

Key (Taper lock to pulley)
Drive belts

Motor Adjuster

Fullnut M12 (to 184.531)
Washer M12 (form C) (to 184.531)
Stiffnut M 12 Nyloc (to 184.531)

132

QLY

RN =N =R NDNDNEEEAENDR NN -



LiJosl 2 AP 691 L, mmm
Jy L3S J4may : ) .mm . ﬁ@u

g I :_S L)
%2074, VHA mm . Rl :\

. mN ) ) ./:: L84
N og¢ . i d_,_:,u_;\\.\_ IR \\m 5
m/./ R 9&:3\\\ .s_ s_@ ol | T-on _—7
¥ My
.mmnm./ ér@ A ) \. /Or ’
.\. ‘Qﬂ V
, __s_.aﬁ...;‘.%\dxucé,_. /ux\ \
’ \ " B6n o8
ey / .\ .

c8
“\ £
¢ Eu,,/am,m .
o )
\//D_.MN%Z MAFN_ . .
o s — i g 0 © .
—\.JII,._P W o 2T .. A\w\,..ﬁ? s
<~ ...I-.W\NS E:.C Ea.\:u_\.%gt |
S1- e r__? 4: =
£Sd
21 L:E\ . . .w _g
S I ’ o - ..7 . A .!n_
AdAH i G _ ;@L@s qe .n\m A ¥
i b, :
\«@& s
% e ___,
\\ T Nm
o SLy LV
ﬂ_s _..\uC_‘\.u..u.:a.r/nu_\l,.L
$s0dpvQ.
2 : . -
° BILLOD LV 2
Uz:é:I :u en: VI NO QIDNVIY Tu So - HI100D 11O HAIM = !
I oL sDNLLL (2= (1) siuod, | < = . $
¢ : . THIWWYL ORSG TNV 025 OPF &

(VU BAIVA Ty

=2



ITEM

O 00 I N WUV B W % %D % =

7736/s1/09/99

PART NO

184.407
2987
7577
2793
3001
0909
0909
0934
0909
0909
0934
1825
1825
1834
1825
1825

1834

7967
7090
4421
144.065
0934
0934
1934
0934
1934
0935
0935
2450
0935
5243
7810
5002
7856
7716
6981
3182

HYDRAULIC FITTINGS

DESCRIPTION

Valve mounting panel
Setscrew M8 x 25 (plate to tank)
Danfoss Proportional Valve
Setscrew M8 x 20

Washer M8 Spring

Seal 1/2" BSP

Seal 1/2" BSP

Seal 3/4" BSP

Seal 1/2" BSP

Seal 1/2" BSP

Seal 3/4" BSP

Adaptor 1/2" BSP x 1/4" BSP
Adaptor 1/2" BSP x 1/4" BSP
Adaptor 1/2" BSP x 3/4" BSP
Adaptor 1/2" BSP x 1/4" BSP
Adaptor 1/2" BSP x 1/4" BSP
Adaptor 1/2" BSP x 3/4" BSP
Valve block : :
Setscrew M10 x 100

Stiffout M10

Spacer

Seal 3/4" BSP

Seal 3/4" BSP

Seal 1" BSP

Seal 3/4" BSP

Seal 1" BSP

Adaptor 3/4" BSP x 3/4" BSP
Adaptor 3/4" BSP x 3/4" BSP
Adaptor 1" BSP x 1" BSP
Adaptor 3/4" BSP x 3/4" BSP
Adaptor 1" BSP x 1/2" BSP
Pressure Test fitting 3/4" BSP
Tee 1/2” BSP FM/M/M
Adaptor 3/8 x 1/2 M/FLN
Double PO check valve

Bolt M6 x 50

Nut M8 Nyloc

134

3

e I N e e e T e T ST NG SR S Ry Y

P e el et et feed fed et e e ek ) WD WD

DN N b



.__:Q.:\N.:_X_._S~ ¥ : . | .
,. _ . \
.mm .

Jy 435 J2NAY o
xpo1q viaBE \ e NI
[ ./_E.: o= -84 2L 19

_\ 1 rU__:.U_.(\.\_ ‘_Uv_
L Qv O T _u: i?@/j
. ._
. . h L\m\\ .m\./ S
“ - D:.?

2/N

Wpregvesnll”

nhan_. A
21 L\vm_\.c\
3NN

AdAg

/e 59
4@%\,;\:3,
= L= & 2 .

q/m@ Zg

€O iy I
~j0 <. ] <
ﬂ __\.Wh \.u._u: B

A%. o . 2 DN
d B Sso Q.

toj . | 2

dIFLLAD LV

o

SN Y YA BINC 43PNV
P or 5D (@ (D siued
ICZELNG -_.":C

nr: Go) - HI100D 1O HLIM
THIMAEHL OBE UV 025 09+

135

7736/51/09/99

@



HYDRAULIC FITTINGS CONTINUED

ITEM PART NO DESCRIPTION

30 1181 Seal 1/4" BSP

31 1181 Seal 1/4" BSP

32 1181 Seal 1/4" BSP

33 1181 Seal 1/4" BSP

34 1180 Adaptor 3/8" BSP x 1/4" BSP
35 1180 Adaptor 3/8" BSP x 1/4" BSP
36 1180 Adaptor 3/8" BSP x 1/4" BSP
37 1180 Adaptor 3/8" BSP x 1/4" BSP
38 7706 VMA manifold block

* includes 7580 Relief cartridge set at 169 bar

39 0670 Seal 3/8" BSP

40 1181 Seal 1/4" BSP

41 1181 Seal 1/4" BSP

42 1181 Seal 1/4" BSP

43 1181 Seal 1/4" BSP

44 0909 Seal 1/2" BSP

45 0665 Adaptor 3/8" BSP x 3/8" BSP
46 1823 Adaptor 1/4" BSP x 1/6" BSP
47 1823 Adaptor 1/4" BSP x 1/6" BSP
48 1823 Adaptor 1/4" BSP x 1/6" BSP
49 1823 Adaptor 1/4" BSP x 1/6" BSP
50 1826 Adaptor 1/2" BSP x 1/2" BSP
51 7323 Tee 1/4" BSP FM/M/M

52 5002 Tee 1/2" BSP FM/M/M

53 7833 Adaptor 1/4" FLN BSP X 3/8" M BSP
54 6948 Adaptor 1/4" BSP M-FLN 91
55 7323 Tee 1/4" BSP FM/M/M

56 7583 Proportional Relief Valve

57 1181 Seal 1/4" BSP

58 1181 Seal 1/4" BSP

59 1823 Adaptor 1/4" BSP X 1/4" BSP
60 1823 Adaptor 1/4" BSP x 1/4" BSP
61 7323 Tee 1/4" BSP FM/M/M

62 7584 ON/OFF valve

* 184.408 M6 studding x 100 long

* 4776 Nut M6 Nyloc

* 1360 Washer M6 Flat

63 1181 Seal 1/4" BSP

64 1181 Seal 1/4" BSP

7736/s1/09/99

136

:

fd el ed el el ped el jeeed  femed

[ e T S N S N e e S e e e e O e O e T T e T e T e T o T e S e S e e S e S e S e T T s T = S



S )8dosl 2 AV 621 g ‘ | - 28,
Jy L3S AMAY : S
X014 VHA

8¢

/YN
e vesnl”

Pt

g . K_%?__j._u
o Jﬁlﬁ/\u\ d &mc »_v

\ tUn_.\a:—u\h —\N. \ Jll.

LS. .
rallle kv._»u\
NN

Lty - . Mo ’ _w(_n. ~ .
CAdag n&_\ @ q_vWN 87\ @4,_%;5: 0b. mp .\R <
FNAG: o.m,@__ e D0y o i
G sz ELysy u@ h@&\ﬁ _w
N TN 2 /
ST [ ...\m:@..wwx__.w@an v .m_/é z8
Iz - T ¥
,_Oa \ i) 0;. i ) .
../@% 92 A —
..J.\ K *
(O]
€21 : . .Wh..(.m.:
\ e %
/ﬁm%. . ©ssedma.
‘Fo| .A . 2 9
! ‘MILLOD LV g
SININIUW Y VA YINO QIPNYHD . S !
: o - MI100T 1O HLIM =
D o sDMLLL (2 (D) siued | e o S
SHIWNAIEL ORKS TGNV 025 OPF N

(VWA . SEIHREORs A 7y R



HYDRAULIC FITTINGS CONTINUED

ITEM
65
66
67
68
69
70
71
72
73
74
75
76
77
78
19
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106

7736/s1/09/99

PART NO
1823
1823
7323
7878
0909
0909
0909
1826
1826
4927
6948
7859
1181
1181
1181
1181
1181
1823
1823
1823
1823
1823
4135 (R400)
0670
0670
0670
7833
1180
1180
6948
6943
1823
1181
7813
1181
1823
2450
1934
2450
1934
7950
7811

DESCRIPTION

Adaptor 1/4" BSP x 1/4" BSP
Adaptor 1/4" BSP x 1/4" BSP
Tee 1/4" BSP FM/M/M

Flow Divider

Seal 1/2" BSP

Seal 1/2" BSP

Seal 1/2" BSP

Adaptor 1/2" BSP x 1/2" BSP
Adaptor 1/2" BSP x 1/2" BSP
Adaptor 1/2" BSPM/FM
Adaptor 90° 1/4” BSPM/FM
Float Valve

Seal 1/4" BSP

Seal 1/4" BSP

Seal 1/4" BSP

Seal 1/4" BSP

Seal 1/4" BSP

Adaptor 1/4" BSP x 1/4" BSP
Adaptor 1/4" BSP x 1/4" BSP
Adaptor 1/4" BSP x 1/4" BSP
Adaptor 1/4" BSP x 1/4" BSP
Adaptor 1/4" BSP x 1/4" BSP
Relief valve (R27 Bar) 400 psi
Seal 3/8" BSP

Seal 3/8" BSP

Seal 3/8" BSP

Adaptor 1/4" FM x 3/8 Male
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 3/8" BSP x 1/4" BSP
Adaptor 1/4" BSP M-FLN 91
Adaptor 1/4" BSP F-FLN
Adpator 1/4" BSP x 1/4" BSP
Seal 1/4" BSP

Restrictor (1 way) 1.8 (0.5 bar)
Seal 1/4" BSP

Adaptor 1/4" x 1/4" BSP
Adaptor 1" BSP x 1" BSP
Seal 1" BSP

Adaptor 1" BSP x 1" BSP
Seal 1" BSP

Cooler-Fan c/w Fan guard
Pressure test fitting 1/2” B.S.P

138

HHHMH)—IHHHH)—A’—I)—IHHHHH)—IH)—IHP&H)—I)—I)—I)—IHHHp—-lH)—l)—l)—\)ﬂ)——lHHHHF



1sdoglz V62l o . _ K
Jy AasAMmiy . : ‘0
XPOUL VA

3 \:E Lo

— /~_¢:

vy O ROy a0 o
: AN 3| c_\\ e .,uu .5_.@/

J-

..\./\— /IQ .E:
wsm»v.w C -‘?. %

FWs A_qu_c ,\/\f

un
v_ Jﬂﬂs...:\ vaanpll”

%@ -

§ . aey-—:(.@. JF 4
SAP _ .m T D-ogyy s B
> |- .\\u__u\\ “ ) ISENTTS TN & T _.ﬂ_ i"h é@?@@ . A
INTEN k. | f.\& MF ’ J.«.\\.\.Cucx _\’“P/. &
A L <7 ﬂ = a
I~
A -
2 @
r
M
b ) -
. AN L.m\...U\,L
: . SsodQ
3
CSIAMNMNPUINNYY VAL PDIANO QI NV o o : 2ILLOZ -V m q




HOSE CONNECTION POINTS

PART NO

004.398

(ELECTRIC HEDGETRIMMER
520 WITH COOLER (65HP) @ CUTTER)
CONN REF. HOSE REF
A-A 1/4" HOSE X 185 90x90 @ 180°
B-B 1/4" HOSE X 145 90x90 @ 180°

C- BREAKBACK ROD END 1/4" HOSE X 1170 90x90 @ 160°
D- BREAKBACK ANCHOR END 1/4" HOSE X 1170 90x90 @ 160°

E-E 1/2" HOSE X 250 90xST

F-F 1/2" HOSE X 220 90x90 @ 90°
G-G 1/4" HOSE X 180 90x90xInline
H-H 1/4" HOSE X 205 90x90 (@ 280°
J- SECOND RAM ANCHOR 1/4" HOSE X 600 90x90 @ 90°
K-K 1/4" HOSE X 315 90x90

L-L FIRST RAM ROD END 1/4" HOSE X 550 90xST

M-M FIRST RAM ANCHOR END  1/4" HOSE X 900 90xST

N- SECOND RAM ROD END 1/4" HOSE X 1250 90xST

P- MOTOR BLEED 3/8" HOSE X 6600 ST x ST

Q- BYPY VALVE TO COOLER 1" HOSE X 430 90 x ST

or Q- BYPY VALVE TO COOLER 1” HOSE X 560 90 x 90 @ 320°

R- PRESSURE 3/4" HOSE X 1230 90x90 @ 225°

S- PRESSURE (2ND PUMP) ©  1/2" HOSE X 840 STXST

T- COOLER TO FILTER 1" HOSE X 850 90xST

(ON TANK)

or T- COOLER TO FILTER 1” HOXE X 665 90 x 90

V- PRESSURE LINK PIPE 1/2" HOSE X 250 90 x ST

W-W FIRST RAM (ROD END)  1/4" HOSE X 450 ST x 90
TEE ON 7706

X-X, D-D RET/FLOAT VALVE 1/4" HOSE X 250 ST x 90

Y-Y LINK PIPE 1/4" HOSE X 75 ST x ST

Z-Z LINK PIPE 1/4" HOSE X 75 ST x ST
1" HOSE X 1080 90xST
FIRST RAM SUCTION
3/4" HOSE X 970 90x90 @ 220°
2ND PUMP SUCTION
1/2" HOSE X 330 90xST
SUCTION 2ND TO 3RD PUMP
3/4" HOSE X 325 STxST
PIVOT TO MOTOR

7736/s1/09/99 140

004.399
004.445L
004.445L
004.400
004.401
004.402
004.403
004.423
004.404
004.426
004.425
004.422
004.652
004.650
004.707
004.405L
004.651
004.653

004.708
004.400
004.440
004.381

004.439
004.439

004.321

004.325L
004.331

004.421

1L/H



LE .ﬁ%
; . % | SUICNITAY LNVAI 13 JO
) : . $QNT A0y Ol UF1IINNOT .
ISE 1S 0OW SLiaod doL

.@2 T
’ TIV-ASLLId IAIWA HALIM
o ﬁﬁ 12 v _ - = .
Uy LNV OdWN

62 . S e
. ﬁ 92~ 2% MT._ . ,. S «&..@ E%W/Eﬁ@ A%ﬁ@

141

é )
@4
b

ﬁ,,dn« oLl LY ,_\ﬁm uw_qn&w

STHILIMS 1 NOY LI TI-EA -
TOSLNOD JrninvaaXH W_mﬁ _

SN ISOML - - , IATYA QIONTTI0S OE&:@;
439 IANIVYN - FLON- I w_mr:z_mkuoqu: Omwmn_z,\Q.mn‘.@@%

t

TITTAD

=



460. 520 AND 580 HEDGETRIMMER
HYDRAULIC VALVE AND FITTINGS
(ELECTRIC SWITCH CONTROL)

7736/51/09/99

ITEM PART NO DESCRIPTION

1 7944A Valve block (ref CV1111) R 170 Bar
* 7698.4 Relief valve (for valve ) set @ 170 bar.
2 0670 Seal 3/8” BSP

3 0670 Seal 3/8” BSP

4 0670 Seal 3/8” BSP

5 0670 Seal 3/8” BSP

6 0670 Seal 3/8” BSP

7 0670 Seal 3/8” BSP

8 0670 Seal 3/8” BSP

9 0670 Seal 3/8” BSP

10 0665 Adaptor 3/8 BSP

11 1180 . Adaptor 1/4” x 3/8 BSP

12 1180 Adaptor 1/4” x 3/8” BSP

13 1180 Adaptor 1/4” x 3/8” BSP

14 7740 Adaptor 1/4” x 3/8” BSP (1.5 Restricted)
15 1823 Adaptor 1/4” BSP

16 7305 Adaptor 1/4” BSP M/FM
17 1180 Adaptor 1/4 x 3/8 BSP

18 1180 Adaptor 1/4 x 3/8 BSP

19 1181 Seal 1/4” BSP

20 1181 Seal 1/4” BSP

21 7819 Adaptor 3/8 BSP FLN/FLN 90°
22 7819 Adaptor 3/8” BSP FLN/FLN 90°
23 4928 Adaptor 3/8 x 1/2” BSP

24 4928 Adaptor 3/8” x 1/2” BSP

25 0665 Adaptor 3/8 x 3/8 BSP

26 1181 Seal 1/4” BSP

27 1823 Adaptor 1/4” BSP

28 6953 Valve for flow control

29 1181 Seal 1/4” BSP

30 1823 Adaptor 1/4” BSP

31 7305 Adaptor 1/4” BSP M/FM

142

[—Y

e ol el ped et e fed jmed el femed pemed fed pemmd feed el el el ed el el el el fed pemed e pemed e el ) peed



| SYIANITAD. LNVYN3ITI3H JdO
CSQNT QOyYW. L. QFLIVANNOT
FE LSOW SL3IOd dOL.

TIV-QILLII 3ATIYA HLIM
1L NVLAOAdINT

“ NP
T

.+m@3ﬁ/§w/, 21
S€

143

Do
% g O
o 0.

(A 9% oLl LV L3S A3TIY)

STHILIMS DI NOY LoI T3-RIA —
TOHLNOT 21NVAaAH 2484

ON FSOMIL g TATYA TIONZT10S Oodd-JH
439 INTVA “FLON - NIWNIS L 39A3H 0BS IV 025 OF4

8

T AD

St



460, 520 AND 580 HEDGETRIMMER
HYDRAULIC VALVE AND FITTINGS
(ELECTRIC SWITCH CONTROL) CONTINUED

ITEM PART NO DESCRIPTION oTY
32 7305 Adaptor 1/4” BSP M/FM 1
33 1823 Adaptor 1/4” BSP 1
34 1181 Seal 1/4” BSP 1
35 7813 Restricted one way fitting (1.8) 1
36 1181 Seal 1/4” BSP 1
37 7075 Adaptor 1/2 x 1/2” M/FM 90° 1
* 3038 Bolt M8 x 40 (8.8) (Valve to Valve plate) 4
o 3001 Washer M8 Spring (Valve to Valve plate) 4
% 3111 Washer M8 flat- Form A (Valve to Valve plate) 4.
* 187.098 - Spacer (Valve to Valve plate) 4

NOTE:  Standard mounting plate 184.407 used for this build.

NOTE:  Hoses for electric switchable valve machines, remain same as for cable operator
machines.

7736/51/09/99 144






